



Report Number: 19-001536 **Revision Number:1** Date Order Received: 03/18/2019

For the Account of:	Camira Fabrics Ltd.
	Meltham Mills
	Meltham
	Holmfirth, West Yorkshire HD9 4AY
	United Kingdom

Blazer Lite

Client's Identification:

CERTIFICATE OF TESTING

TEST PERFORMED: NFPA 260 Standard Methods of Tests and Classification System for Cigarette Ignition Resistance of Components of Upholstered Furniture - 2013; Fabric Cover Test and UFAC Fabric Classification Test Method - 1990; Standard Test Methods for Cigarette Ignition Resistance of Components of Upholstered Furniture ASTM E 1353-16 - Cover Fabric Test

TEST RESULTS

	Specimen	Char Length (in)	
	1	0.4	
	2	0.5	
	3	0.5	
NOTES			
Test Conditions:	70 ±4°F, 65 ±5% Relative Humidity		

Dev-009: Used SRM 1196 Equivalent	YES
Lot #	18370130624

ACCEPTANCE CRITERIA

- 1. If the test specimen has no ignition, or if no individual specimen yields a vertical char of 45 mm (1.75 in; ASTM states 1.8 in.) or less, the fabric is classified a Class I cover fabric.
- If the vertical char of the test specimen greater than 45 mm (1.75 in.; ASTM states 1.8 in), the fabric is classified a Class II cover 2. fabric.
- If an obvious ignition of the polyurethane substrate occurs on the test assembly, the fabric is classified a Class II cover fabric. 3

CONCLUSION Based on the above Results and Acceptance Criteria, the item tested is: ⊠ Class I Class II

CERTIFICATION I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above.

ala Stiver

Authorized Signature

Date Order Completed: 04/03/2019

553 76th Street, Byron Center, MI 49315

P: 616-559-6123 E: testlab@applied-textiles.com

Page 1 of 1

This laboratory test is not intended to reflect fabric performance under actual conditions. The certification procedure merely measures the performance of samples under the predetermined and specific test conditions prescribed by the standard specified. This certificate applies only to the standards or processing identified and to the random sample(s) tested. The test results are representative of the qualities of the piece or lot only to the standards or processing identified and to the random sample(s) tested. The test results are representative of the qualities of the piece or lot only to the extent the sample tested is representative of the piece or lot.

Our reports and letters are for the exclusive use of the customer to whom they are addressed and they and the corporation named on the reverse are not to be used under any circumstances without prior written approval. Samples will not be retained, unles specified by the customer. Retained samples will be kept a maximum time of one year unless a specific retention period is necessary.